ASSEMBLY INSTRUCTIONS

PART LIST

A Bl B2

Front/Back panel Left panel Right panel
2pc 1 pc 1 pc

C D L

@%

Bottom panel Top frame
1 pc 1pc
HARDWARE LIST
E F G
Screw M6*30 (mm) Screw M6*40 (mm) Screw M6*25 (mm)
14 pcs 2 pcs 2 pcs
H | J
Washer M6 (mm) Spacer Allen key 4# (mm) Gas spring
18 PCS 2 pcs 1 pc 1pCs

P >
screw nut !

)

>




ASSEMBLY STEPS




